
 

 
City of Molalla 
Wastewater Facilities Plan 
 
 

 

 

April 2000 
 

 

TETRA TECH/KCM, INC. 
7080 SW Fir Loop 
Portland, OR 97223 



 
 
 

City of Molalla 
WASTEWATER FACILITIES PLAN 

 
 
 
 

April 2000 
 
 
 
 
 

Prepared for: 
City of Molalla 

117 N. Molalla Avenue 
Molalla, Oregon   97038 

 
 
 
 
 
 
 
 
 
 
 

 
 
 

Prepared by: 

 

TETRA TECH/KCM, INC. 
7080 SW Fir Loop 

Portland, Oregon  97223-8022 
503•684•9097 

 
Project #2830107 



 

TABLE OF CONTENTS 
 
Title Page No. 
 
Executive Summary 

Purpose and Scope ..................................................................................................................... ES-1 
Service Area and Population .................................................................................................... ES-1 
[...]
4-1 River Location Map .................................................................................................. after page 4-2 
 
5-1 Existing Wastewater Facilities Location Map ....................................................... after page 5-2 
5-2 Existing WWTP Site Plan......................................................................................... after page 5-4 
5-3 Existing WWTP Hydraulic Profile and Flow Schematic ..................................... after page 5-4 
 
6-1 Potential Areas for I/I Removal Projects............................................................... after page 6-6 
6-2 Areas of Potential System Expansion..................................................................... after page 6-8 
6-3 Recommended Collection System Upgrades and System Extensions ............ after page 6-12 
 
7-1 Site Layout for the Recommended Treatment Facilities ................................... after page 7-24 
7-2 Flow Schematic for the Recommended Treatment Facilities............................ after page 7-24 
7-3 Hydraulic Gradeline for the Recommended Treatment Facilities ................... after page 7-24 
 
8-1 Effluent Disposal Recommended Facilities........................................................... after page 8-8 
  
 



 

EXECUTIVE SUMMARY 

 

PURPOSE AND SCOPE 

The City of Molalla Wastewater Facilities Plan was prepared to evaluate the City’s 
wastewater collection system and treatment facilities. The study scope includes evaluation 
of current and future wastewater facility needs, infiltration and inflow (I/I) monitoring, a 
capital improvement program, and a funding plan. 

SERVICE AREA AND POPULATION 

The City of Molalla wastewater system serves much of the developed area within the City’s 
urban growth boundary (UGB). The existing UGB is not likely to have enough capacity for 
the 20-year planning period. As a result, this plan addresses expected growth outside the 
existing UGB. 

The City’s 1998 population was approximately 5,395. The City has experienced explosive 
growth in excess of 9 percent annual growth during the past three years. Growth is 
expected to continue at a rate higher than the county average. Molalla’s growth potential is 
related in part to its proximity to the Portland metropolitan area. Based on the population 
projection assumptions used in this plan, the projected 10-year (2009) population is 9,950, 
or 1.8 times the existing population, and the projected 20-year (2019) population is 13,370, 
or 2.5 times the existing population. 

WASTEWATER FLOWS AND LOADS 

Wastewater unit flows and loads were estimated based on wastewater treatment plant flow 
records from January 1996 through 1998. Based on these records and the expected growth 
in the City, the wastewater flows and loads to the plant were projected. These projections 
are shown in Table ES-1 for existing (1999), 10-year-planning (2009), and 20-year-planning 
(2019) conditions. Flows are shown in million gallons per day (mgd) and loads are shown in 
pounds per day (ppd). 

REGULATORY REQUIREMENTS 

Regulatory requirements for the wastewater system include treatment plant effluent 
disposal and sludge management regulations. Currently, the City disposes of effluent using 
land application during dry-weather months and a stage-based surface water discharge to 
Bear Creek the rest of the year. The City’s National Pollution Discharge Elimination 
System (NPDES) permit regulates both disposal methods. Sludge management is regulated 
by federal code. 

EXISTING FACILITIES AND CONDITIONS 

The existing wastewater system facilities include a gravity collection system and a lagoon 
treatment plant. The existing facilities were investigated using site visits, interviews with 
City staff, and review of available records, mapping, and regulations. 

 
ES-1 



City of Molalla Wastewater Facilities Plan… 

 

TABLE ES-1. 
WASTEWATER FLOW AND LOAD PROJECTIONS 

 1999 2009 2019 

Population 5,770 9,950 13,370 

Projected Flows (mgd) 
 Average dry weather flow (ADWF) 

 
0.92 

 
1.58 

 
2.12 

 Maximum month dry weather flow (MMDWF) 1.70 2.94 3.95 
 Average wet weather flow (AWWF) 1.85 2.61 3.23 
 Maximum month wet weather flow (MMWWF) 3.10 4.37 5.41 
 Peak daily average flow (PDAF) 6.22 8.77 10.86 
 Peak instantaneous flow (PIF) 10.59 14.93 18.49 

Projected Loads (ppd) 
 Biochemical oxygen demand (BOD): Average 

 
1,330 

 
2,300 

 
3,090 

 BOD: Maximum 2,990 5,160 6,940 
 Total suspended solids (TSS): Average 940 1,610 2,170 
 TSS: Maximum 2,070 3,570 4,790 

Collection System 

The collection system has approximately 100,000 feet of piping and over 250 manholes. 
Most of the system was installed after 1955 and uses piping made of concrete, asbestos 
cement (AC) or polyvinyl chloride (PVC). The 3,700 feet of pre-1955 sewer lines are open-
jointed concrete pipe. Much of the system drains to the north and then follows Toliver Road 
west to the treatment plant. A recent trunk installed in the south end of the City diverts 
some of the flows along Highway 211 and Bear Creek to the plant. There are also four small 
collection system pump stations. 

Though there are areas of newer sewers, the collection system in general is aging. The 
system experiences levels of infiltration and inflow (I/I) well beyond the per capita flow 
guidelines developed by the Environmental Protection Agency (EPA). The major 
deficiencies associated with the existing collection system are as follows: 

• High I/I indicates problems in the integrity of the collection system piping. 
Over half of the collection system is over 40 years old. 

• There is approximately 3,700 feet of open joint pipe. 
• A significant portion of the previous I/I reduction work (grouting) work has 

exceeded its useful life and has failed. 
• Facilities are generally hydraulically overloaded during winter storm 

events, which causes I/I-related surcharging. 

 
ES-2 



…EXECUTIVE SUMMARY 

Treatment Plant 

The existing plant was constructed in 1980. The plant has a headworks, which includes 
comminution (grinding) and flow measurement using a Parshall flume. Influent flows by 
gravity from the headworks to an aeration basin. A pump station is required to transfer the 
wastewater from the aeration basin to the first of two facultative lagoons, which provide 
both treatment and storage. Disinfection is accomplished using gaseous chlorine. Dry-
weather effluent is disposed of by land application on the plant site and on adjacent land 
owned by a farmer. Excess dry weather effluent is stored in the lagoons. Wet-weather flows 
and stored effluent are further treated using dissolved air flotation (DAF) and gravity 
filters prior to a stage-based surface water discharge to Bear Creek. 

The existing treatment facilities were found to have a number of deficiencies for existing 
and future operation: 

• The existing headworks is hydraulically undersized for existing flows. 
• The headworks configuration is such that the Parshall flume does not 

provide accurate readings. 
• Because there are no grit removal facilities, grit accumulates in the 

aeration basin and facultative lagoons. 
• The transfer pump station and associated force main are hydraulically 

undersized. 
• The chlorine contact tank is hydraulically undersized for existing flows. 
• Mass load limits to Bear Creek exceed permitted limits during peak wet-

weather flows. 
• Application of effluent on land currently exceeds defined agronomic rates. 

COLLECTION SYSTEM ANALYSIS 

The analysis of the collection system includes an evaluation of I/I, estimations of future 
system expansion, and evaluation of the existing system relative to future flow projections. 

Infiltration/Inflow 

Investigation into current levels of I/I consisted of flow monitoring. It was determined that 
I/I is fairly widespread and will be difficult to remove cost-effectively. As a result, no 
specific I/I removal projects are recommended. The recommendation for addressing I/I is to 
implement an I/I reduction program to minimize further collection system degradation and 
subsequent I/I increases. This I/I reduction program includes the following: 

• Smoke testing, cleaning and video survey of the sanitary sewer collection 
system 

• Correction of problems identified by the video survey 
• Cleaning of the storm sewer system. 

 
ES-3 



City of Molalla Wastewater Facilities Plan… 

Future Expansion 

Areas of potential expansion of the system were investigated and the impact of the 
expansion on the existing system was assessed. It was assumed that future development 
will be required to provide adequate facilities to convey flows to the existing system. There 
are, however, two system extension projects that are recommended to provide service to the 
predominantly undeveloped commercial and industrial area in the south end of the City. 
These projects are necessary to encourage economic development and are as follows: 

• Industrial (South) Trunk extension to connect to the upstream end of the 
existing Bear Creek Trunk at Highway 211. 

• Highway 213 (South) Trunk extension to connect to the existing Bear Creek 
Trunk. 

Existing System Evaluation 

The collection system was evaluated by comparing the full flow gravity capacity of the 
sewers with the PDAF. This approach assumes that if the sewers can accommodate the 
PDAF by gravity, then the PIF can be accommodated by surcharging. Evaluation of the 
collection system under existing conditions indicates that some trunks are currently under-
capacity and must therefore convey peak flows to the plant by surcharging. Evaluation of 
the collection system under future conditions indicates that several trunks will be severely 
under-capacity. Upgrades and improvements are recommended for the following collection 
system components: 

• The Treatment Plant Trunk from the intersection of Toliver Road and 
Highway 213 to the plant. 

• The Toliver Road Trunk from Molalla Avenue and Heintz Street to the 
intersection of Toliver Road and Highway 213. 

• Molalla/Highway 211 improvements including connecting the manhole at 
the intersection of Molalla Avenue and Highway 211 to the north. Also 
included is plugging the existing line downstream of the manhole (to the 
west). 

• Bear Creek Trunk from Highway 211 and Bear Creek to the Treatment 
Plant Trunk. 

WASTEWATER TREATMENT PLANT ANALYSIS 

Wastewater treatment plant design criteria were developed for two phases: Phase 1, based 
on the 2009 flow and load projections, and Phase 2, based on the 2019 flow and load 
projections. Treatment facilities must generally accommodate an MMDWF of 2.9 mgd for 
Phase 1 and 4.0 mgd for Phase 2. 

Six general approaches for wastewater treatment improvements were considered and three 
were evaluated in detail—upgrade of the existing plant treatment processes; converting the 
plant to an oxidation ditch plant; and converting the plant to a sequencing batch reactor 
(SBR) plant. The alternative to upgrade the existing plant treatment processes is the 
recommended alternative. 

 
ES-4 



…EXECUTIVE SUMMARY 

Three solids management alternatives were evaluated in detail: a facultative sludge lagoon 
(FSL); aerobic digestion followed by an FSL; and aerobic digestion followed by lime 
stabilization. The alternative to add an FSL is the recommended alternative.  

The recommendations for Phase 1 facilities are as follows: 
• Preliminary Treatment—Installation of facilities for fine screening with 

washing and compaction and flow measurement. 
• Transfer Pumping—New pump station with vertical turbine solids handling 

pumps. 
• Secondary Treatment—Construction of two aeration basins within the 

existing Lagoon No. 1 and installation of aeration equipment. 
• Advanced Treatment—Upgrade and expansion of the dissolved air flotation 

and gravity sand filters. 
• Effluent Disinfection—Upgrade of chemical equipment and addition of a 

chlorine scrubber at the existing plant site. 
• Other—Miscellaneous improvements to the office/laboratory. 
• Solids Management—Construction of diking in the existing Lagoon No. 1 

for the Phase 2 facultative sludge lagoon to be completed as part of the 
Phase 2 treatment plant improvements. 

Implementation of Phase 2 facilities is dependent on actual long-term population growth 
and industrial development. The recommendations for Phase 2 facilities are as follows: 

• Secondary Treatment—Add secondary clarification and return activated 
sludge (RAS) and waste activated sludge (WAS) facilities. Add additional 
aeration to the aeration basins. 

• Solids Management—Install a liner and associated piping in the facultative 
sludge lagoon cell. 

• The Biosolids Management Plan will have to be updated for the 
recommended solids management facilities. 

EFFLUENT DISPOSAL 

Various methods of effluent disposal were evaluated and a combination of summer reuse 
and winter discharge to both Bear Creek and the Molalla River is recommended. The 
design of the initial facilities to implement the effluent disposal recommendations was 
developed concurrently with this plan and is detailed in the City of Molalla Preliminary 
Design Report; Effluent/Irrigation Pump Station, Forcemain, and Outfall, TetraTech/KCM, 
October 1999. The overall effluent disposal recommendations are summarized as follows: 

• Effluent/Irrigation Pump Station—Installation of effluent/irrigation pump 
station and flow control facilities at the wastewater treatment plant. This 
project also includes a standby generator sized to run the plant during a 
power outage. 

 
ES-5 



City of Molalla Wastewater Facilities Plan… 

• Effluent/Irrigation Forcemain—Installation of effluent/irrigation forcemain 
to Feyrer Park Road. 

• Effluent/Irrigation Forcemain Extension and Outfall—Installation of 
effluent/irrigation forcemain extension from Feyrer Park Road to an outfall 
to the Molalla River. 

• Phase 1 Effluent Storage Facilities—Purchase of property adjacent to plant, 
installation of half of the required effluent storage volume, and installation 
of additional irrigation facilities. 

• Phase 2 Facilities—Installation of the second half of the required effluent 
storage volume, installation of additional irrigation facilities, and addition 
of effluent/irrigation pump. 

The following issues must be addressed in addition to the design of the recommended 
effluent disposal facilities: 

• An Effluent Reuse Plan will be required prior to irrigation at the Coleman 
Ranch. 

• The City must apply for an effluent discharge permit to the Molalla River 
from the DEQ. 

IMMEDIATE RECOMMENDATIONS 

The wastewater facility evaluations and recommendations focus on the requirements for 
the 20-year planning period. These recommendations will take a minimum of two to three 
years to implement. During this interim period, increasing flows and loads will exceed the 
capacity of the existing treatment plant and disposal facilities. This was demonstrated by 
the recent Notice of Noncompliance (NON) issued to the City by DEQ for exceeding permit 
limits during the first three months of 1999. To address this shortcoming, immediate 
recommendations were developed to provide short-term capacity at the existing plant prior 
to implementation of the long-term recommendations. The immediate recommendations are 
included in the capital improvement program and are as follows: 

• Removal of the sludge accumulation in Lagoon No. 1. 
• Addition of dechlorination facilities. 
• Addition of aeration at the inlet end of Lagoon No. 1. 
• Improvements on the piping out of Lagoon No. 2. 

CAPITAL IMPROVEMENT PROGRAM 

Recommendations for the wastewater collection system and the treatment facilities were 
compiled into the capital improvement program shown in Table ES-2. 
 

 
ES-6 



…EXECUTIVE SUMMARY 

 
ES-7 

TABLE ES-2. 
CAPITAL IMPROVEMENT PROGRAM SUMMARY 

 
Project 

Chapter 
Discussed 

Year 
(Range) 

Project 
Budget 

Collection System 

C1. Treatment Plant Trunk Upgrade 

C2. Toliver Road Trunk Upgrade 
[...]
existing headworks. The estimated total project cost for the proposed headworks is 
$630,000, which includes an allowance for removing the existing headworks. 

Grit removal was originally recommended with the new headworks construction, but was 
removed from the recommendation due to cost considerations. For this unit process, a grit 
basin with bypass channel would be installed and sized for the Phase 2 PIF. Two dry pit 
grit pumps would be provided in a below-grade dry well. Each pump would discharge to a 
dedicated grit cyclone. Both cyclones would discharge to a common grit classifier. The grit 
cyclones and grit classifier would be located in a building. The grit room would be 
ventilated to meet OSHA requirements, but odor control facilities would not be provided. 
The required grit building would be approximately 300 square feet. The estimated total 
project cost for the proposed headworks including grit removal is $1,250,000. During the 
headworks design, the City must compare the additional cost of grit removal with the 
advantages of including this unit process. It was assumed for this report that grit removal 
will not be provided. 

Transfer Pumping 

The existing transfer pump station downstream of the aeration basin has insufficient 
capacity for existing wet weather flows. It is recommended that the existing pump station 
be replaced with a new station. 

Wastewater influent pump stations must be sized for the PIF with redundancy. 
Redundancy means that if the largest pump is out of operation, the remaining pumps are 

 
7-6 



…7. WASTEWATER TREATMENT PLANT 

able to pass the peak flow. This prevents bypasses or overflows should a pump be out of 
service. For this application, however, the existing aeration basin tankage will no longer be 
used as an aeration basin and could be used for flow equalization. The aeration basin 
volume is 175,000 cubic feet (cf), or 1.3 million gallons (MG). It is assumed for planning 
purposes that use of the existing aeration basin for flow equalization would allow for sizing 
the pump station for the PDAF. This assumption must be confirmed during the design of 
the transfer pump facilities. 

Forcemain 

The existing forcemain is approximately 1,615 feet of 14-inch piping. At the Phase 2 PDAF, 
the resulting velocity in the forcemain is 16 feet per second (fps) while recommended 
velocities are between 4 and 6 fps. Not only is the existing forcemain severely undersized 
for design conditions, but it may have to be relocated in some areas to accommodate the 
locations of the new transfer pump station and new secondary treatment facilities. It is 
therefore recommended that two parallel 18-inch forcemains replace the existing forcemain. 

Design of a new forcemain must address the potential for production of hydrogen sulfide. 
Hydrogen sulfide is produced when the biochemical oxygen demand exceeds the available 
oxygen. The critical flow condition for hydrogen sulfide production is at low flows when the 
pumps run infrequently and the detention time in the forcemain is at its longest. Hydrogen 
sulfide causes odors and, more critically, can corrode concrete. 

The potential for hydrogen sulfide was evaluated for existing and proposed conditions. For 
existing conditions with the single 14-inch forcemain, it appears that there is a marginal 
potential for hydrogen sulfide production, but the City currently does not report any odors. 
This could be because the discharge point of the forcemain is always submerged and may 
dampen any odor problems. For the proposed conditions with the two parallel 18-inch 
forcemains, the likelihood of hydrogen sulfide production increases with the larger 
forcemain volume.  

For this alternative, no hydrogen sulfide control is initially recommended, for the following 
reasons: 

• Currently, there is no problem associated with hydrogen sulfide. 
• The forcemains will discharge into aerated lagoons, which will immediately 

add oxygen to the influent flows. 
• The potential for hydrogen sulfide production will decrease as flows to the 

plant increase. 
• If odor problems arise, hydrogen sulfide control can be retrofitted into the 

system. 

Pumps 

It is recommended that three pumps be installed, each sized for half the Phase 2 PDAF, 
with the third pump providing redundancy. The pumps would each have a capacity of 5.4 
mgd, or 3,800 gpm. When only one pump is running, as during summer conditions, only one 
of the 18-inch parallel forcemains would be used, for a resultant velocity of 4.8 fps when the 

 
7-7 



City of Molalla Wastewater Facilities Plan… 

pump is running at full speed. When two pumps are running, as during winter conditions, 
both forcemains would be used. 

It is recommended that the existing pumps be replaced with vertical turbine solids 
handling pumps. The new pumps would have variable frequency drives (VFDs). VFDs allow 
pump output to closely match system flow, providing more continuous flow to the secondary 
process than is possible with single-speed pumps and a normal fill/draw cycle. Continuous 
flow reduces the capacity requirements of the wet well and allows for more consistent plant 
operation.  

Wet Well 

The existing wet well is undersized for the Phase 2 PDAF and the proposed pumps 
discussed above. It is recommended that a new wet well be built. The new pump station 
would likely be located south of the existing pump station; the new pump station could be 
built while the existing pump station remains in service. 

Electrical and Controls 

Space open to raw sewage is classified as a National Electric Code (NEC) Class I space. 
Based on the ventilation provided, electrical equipment and controls must meet the 
applicable Class I division or be located outside the Class I space. It is assumed that the 
VFDs and controls would be located in a room adjacent to the classified space to avoid the 
requirement for explosion-proof rated equipment. 

Transfer Pumping Recommendation  

In addition to the pumping improvements described above, a new 600-square-foot room 
would be required. The estimated total project cost for the pumping improvements is 
$1,380,000. 

Secondary Treatment 

For this alternative, the existing treatment process would initially remain. To treat future 
Phase 2 flows, the equivalent of three times the existing aeration basin capacity is required. 

There is only space for one additional aeration basin in the vicinity of the existing aeration 
basin: at the toe of Lagoon No. 2. Also, construction of an aeration basin in this location 
would be problematic due to the proximity of Lagoon No. 2. Since adequate aeration basin 
volume for Phase 2 flows and loads cannot be constructed in the vicinity of the existing 
aeration basin, it was assumed that the necessary aeration basin volume would be obtained 
by partitioning off a portion of Lagoon No. 1.  

Secondary clarification and RAS and WAS pumping would be added as part of the Phase 2 
improvements (in approximately 10 years) to convert the plant to an extended aeration 
activated sludge plant. With secondary clarification, flows from the aeration basin are 
diverted to clarifiers that separate the liquids and solids. A portion of the microorganisms 
that settle out in the clarifiers are returned to the aeration basins to be mixed with the 
incoming wastewater and are called RAS. The remaining solids are wasted to the sludge 
handling facilities and are called WAS.  

 
7-8 



…7. WASTEWATER TREATMENT PLANT 

An advantage of adding the secondary clarification and RAS/WAS pumping equipment is 
that the secondary treatment process would produce effluent close to 10 mg/l BOD and 10 
mg/l TSS (10/10) year-round. Secondary effluent that bypasses the remaining facultative 
portion of the lagoons, thereby minimizing algae growth, may not need filtration prior to 
discharge to surface waters assuming 10/10 permit limits. 

Secondary Treatment Recommendation  

Secondary treatment facilities for this alternative would involve installing two 2.0 million 
gallon aeration basins as part of the Phase 1 improvements. At an operating depth of 
12 feet, the plan area for each basin at the average water depth would be approximately 
0.52 acres. For Phase 1 operation, aeration would be provided by a total of 120 horsepower 
of aerators. The existing 60 horsepower of aerators in the existing aeration basin could be 
moved to the new basins. The aerator motor starters and controls would be housed in the 
new pump station building (discussed above) or the existing operations building. 

Phase 2 improvements would include secondary clarification in two 85-foot-diameter 
clarifiers. RAS/WAS pumping, blowers, and process controls would be housed in a building 
near the clarifiers. Another 60 horsepower of aerators would be added to the aeration 
basins. 

The estimated Phase 1 total project cost, for the aeration basins and associated facilities, is 
$1,490,000. In ten years, the recommended secondary clarifiers and RAS/WAS facilities 
should be added at an estimated total project cost of $2,860,000 in 2000 dollars. 

Advanced Treatment 

The existing advanced treatment system consists of flocculation, a DAF unit, and gravity 
sand filters. This advanced treatment system is used to remove algae and other suspended 
solids from the facultative lagoon effluent when discharging to Bear Creek in the winter. As 
discussed in Chapter 5, the capacity of the advanced treatment system is approximately 2.2 
mgd, which is undersized for the existing MMWWF of 3.1 mgd as well as the Phase 2 
MMWWF of 5.4 mgd. 

For the Phase 1 design condition, with the aerated basins in place but not the secondary 
clarifiers, winter flows would be routed through the aeration basins, the remaining 
facultative portions of the existing lagoons, and the advanced treatment facilities. The 
facultative lagoons would provide flow equalization such that the advanced treatment 
facilities could be sized for the Phase 1 MMWWF of 4.4 mgd. This would require doubling 
the capacity of the existing facilities, or adding one DAF unit, with associated flocculation 
equipment, and two filters. A different advanced treatment process with an equivalent 
capacity could also be used if proven to be more cost-effective. 

For the Phase 2 design condition, the secondary clarifiers would be in place. Winter flows 
would be routed through the aeration basins and the clarifiers, but would bypass the 
facultative lagoons. This would ensure that the suspended solids in the winter flows do not 
increase with algae from the facultative lagoons, allowing the advanced treatment facilities 
to be bypassed. Since the extended aeration activated sludge process (aeration basin and 
secondary clarifiers) is likely to produce close to 10/10 effluent, only a portion of the winter 

 
7-9 



City of Molalla Wastewater Facilities Plan… 

flows need to be filtered to ensure that 10/10 effluent is produced. As such, the 4.4 mgd 
filter capacity for the Phase 1 facilities will be adequate for Phase 2 operation. 

Advanced Treatment Recommendation 

The existing facilities are over 20 years old and in need of various upgrades to extend their 
service life. In addition to refurbishing the existing DAF unit and gravity sand filters, one 
new equal-size DAF unit with associated flocculation equipment and two new equal-size 
sand filters are required to meet the Phase 2 design condition. The estimated total project 
cost for these advanced treatment improvements is $2,140,000. As stated above, the 
advanced treatment facilities could also be replaced with 4.4 mgd capacity of another 
advanced treatment process if it is proven to be more cost-effective. 

Effluent Disinfection 

Effluent disinfection prevents the spread of waterborne diseases. To protect public health, 
effluent must be disinfected before it can be discharged to surface waters. There are four 
main options for effluent disinfection: gaseous chlorine, hypochlorite, ozone, and ultraviolet 
radiation. 

Gaseous Chlorine 

Municipalities often use chlorine gas for disinfection. The gaseous system consists of 
feeding chlorine gas by vacuum through a chlorinator that controls the gas flow rate at the 
injector. Chlorine gas and water are combined in the injector to form a solution that is 
diffused into the effluent. The chlorinated effluent flows into a chlorine contact chamber 
where disinfection occurs. Generally, contact times are 60 minutes at average flow and 20 
minutes at peak flow. 

Chlorine gas is classified as a hazardous material. Changes in safety regulations and 
insurance costs have significantly increased the cost of gaseous systems due to their 
hazardous nature. It is now generally required that containment and scrubbers for chlorine 
gas be provided according to the standards of the current Uniform Fire Code (UFC). These 
facilities contain and neutralize any chlorine gas leaks and prevent their release to the 
atmosphere. A chlorine scrubber uses another hazardous material—liquid caustic. 

Chlorine and chlorine residuals are toxic to aquatic life; therefore, dechlorination is often 
required before discharging to surface waters. Dechlorination is a process to neutralize 
residual chlorine in the effluent. Dechlorination can be accomplished using sulfur dioxide 
gas, sodium bisulfite solution, or dry bagged salts. Solid salts are rarely used anymore 
because safety issues require extreme caution on the part of the operator when handling 
and mixing the salts into liquid. A concern with dechlorination when using sulfur dioxide or 
sodium bisulfite is the subsequent reduction of dissolved oxygen in the effluent since the 
dechlorinating agent often must be overdosed to ensure adequate dechlorination. Carefully 
controlling dosages of the dechlorinating agent based on chlorine residual and flow is very 
important to prevent exerting an oxygen demand on the receiving water. 

The existing treatment plant uses gaseous chlorine for disinfection, but disinfection is not 
needed prior to surface water discharge due to the advanced treatment facilities and the 

 
7-10 



…7. WASTEWATER TREATMENT PLANT 

long residence time in the lagoons. With the recommended improvements to the plant and 
the future increase in wastewater flows, disinfection will be required year-round. 
Dechlorination prior to surface water discharge will be required if the use of chlorine is 
continued. Adding dechlorination would qualify as a change to the existing system and 
would require that containment and scrubbers for chlorine gas be provided. Evaluation 
would be required to determine if additional chlorine contact volume would be needed. 

Hypochlorite 

Hypochlorite (bleach) can be fed into effluent using a pumped system or an eductor system 
that operates like the injector system used for gaseous chlorine. As with gaseous chlorine 
disinfection, the chlorinated effluent flows into a chlorine contact chamber where 
disinfection occurs. Dechlorination, as discussed above, is also typically required when 
effluent is discharged to a surface water body. 

Equipment suppliers and recent studies by consultants have shown that disinfection with 
hypochlorite is now more economical and safer (on a catastrophic basis) than using chlorine 
gas in small communities. Exposure to hypochlorite, however, is a concern with regard to 
burns to skin. Hypochlorite is available as a liquid solution or as a solid in tablet form that 
must be dissolved prior to use. Solid salts are rarely used anymore since safety issues 
require extreme caution on the part of the operator when handling and mixing the 
hypochlorite (for chlorination) and sulfite salts (if required for dechlorination). There is also 
equipment available for on-site hypochlorite generation on a scale suitable for small 
communities. Hypochlorite loses strength with age and has a useful shelf life of 
approximately 45 days.  

Disinfection will be required year-round due to the recommended improvements to the 
plant and the future increase in wastewater flows. As with the gaseous chlorine option, 
dechlorination prior to surface water discharge will be required if hypochlorite is used. 
Evaluation would be required to determine if additional chlorine contact volume would be 
needed. 

Ozone 

Ozone is an unstable gas that must be generated on-site from air or oxygen. Ozone injection 
into the effluent flow can be accomplished by a variety of methods, including mechanical 
mixing and jet injection. Ozone reacts quickly and requires a relatively short contact time. 

In the past, ozone has been associated with disinfection in water systems. When adequate 
levels of ozone are used, disinfection is much more complete than with chlorine disinfection. 
While ozone disinfection can be feasible for large wastewater plants, construction and 
operating costs are relatively high for smaller systems. Ozone disinfection of wastewater is 
almost nonexistent in the United States, but is more common in Europe. 

Ultraviolet Radiation 

A typical ultraviolet (UV) disinfection system consists of modular UV lights along an open 
channel or in a closed conduit. The disinfection process of a UV system occurs in a very 
short time; therefore, a separate contact chamber is not necessary. 

 
7-11 



City of Molalla Wastewater Facilities Plan… 

Disinfection with UV light has been feasible for many years, but it has only become 
accepted and economically competitive in recent years. UV systems are much safer than 
other disinfection options. Operation and maintenance generally consists of periodically 
cleaning and replacing UV bulbs. UV disinfection systems are relatively safe and do not 
expose the operator to chemicals. 

UV disinfection requires consistently high effluent quality to guarantee effectiveness. The 
Phase 1 use of the advanced treatment facilities and the future activated sludge secondary 
process of this alternative would provide adequate and consistent effluent quality for UV 
disinfection. Any continued use of the existing lagoons, however, will provide a source of 
algae, thereby requiring the operation of the advanced treatment. A UV system cannot 
function with the amount of algae typical from lagoons after an algae bloom. 

Disinfection Recommendation 

Ozone disinfection was excluded from further consideration because of its high construction 
and operation costs. UV disinfection was excluded because the effluent out of the existing 
lagoons could not be adequately disinfected if the advanced treatment facilities are 
bypassed, as they are likely to be during the summer. Of the remaining two disinfection 
alternatives, gaseous chlorine and hypochlorite, operator preference is for gaseous chlorine. 
The main reasons for recommending gaseous chlorine are that the existing system is 
gaseous chlorine and that there are limitations on hypochlorite storage. 
The gaseous chlorine system would use the existing chlorine feed system to continue 
feeding an average chlorine dosage of approximately 6 mg/l. A chlorine residual analyzer 
and feed controls would be added for dechlorination. Two liquid sodium bisulfite pumps for 
dechlorination would be installed. A scrubber would be located near the chlorine room. 

Sufficient chlorine contact volume would be required to provide 20 minutes of contact time 
at the peak flow and 60 minutes of contact time at average flows. Discharge flows to Bear 
Creek are dependent on the BOD concentration in the effluent; as the BOD concentration 
drops, the allowable discharge increases. Assuming a minimum 2 mg/l BOD in the effluent 
and the permitted maximum monthly average mass load limit of 66 ppd BOD, the resulting 
peak flow to Bear Creek is 3.95 mgd. This would require 54,900 gallons of chlorine contact 
volume at a 20-minute detention time. The average flow would be based on a higher BOD 
concentration in the effluent, which would likely be around 5 mg/l, for a resulting average 
[...]
7.3.3 Aerobic Digestion with Lime Stabilization 

The aerobic digestion with lime stabilization alternative requires aerobic digesters, 
dewatering equipment, and lime feed equipment. Solids would be treated by lime 
stabilization. 

Treatment 

Solids treatment can be achieved by adding lime in sufficient quantity to raise the pH of the 
solids to 12 or higher, creating an environment in which microorganisms cannot survive. 
Prior to lime stabilization, solids are typically stored in an aerated basin until enough is 
accumulated to warrant operating the dewatering and lime stabilization equipment. 

Lime stabilization requires several pieces of equipment and has relatively high operation 
and maintenance requirements. Lime storage must be near the point of lime application. 
Lime can be stored in a silo and delivered in bulk quantities of 30 tons per delivery. Also 
available are 600-pound and 1,200-pound lime hoppers. Bags of lime, typically 35 pounds, 
must be added to the hopper manually. Delivery of a palette of lime is 70 bags at 35 pounds 
per bag for a total of 1.25 tons per delivery. 

Volume Reduction 

The solids are typically dewatered prior to adding the lime. With dewatering, suspended 
solids in the sludge can be increased from 1 or 2 percent to 15 or 20 percent. The solids can 
be dewatered with or without prior thickening; thickening prior to dewatering increases the 
dewatered cake concentration up to 20 percent solids and, in some cases, the size of 
dewatering equipment can be reduced. Dewatering can be accomplished using a belt filter 
press or centrifuge. 

For this size of plant, a belt filter press is recommended. Equipment required in addition to 
the press would be polymer storage, sludge pumps, polymer pumps, a flocculation tank, and 
sludge cake conveyance facilities. The press and equipment would be housed in a small 
building. Piping would be required to drain the pressate to the plant headworks. 
Dewatering equipment is typically operated only during working hours and requires 
significant operator attention during operation. 

Disposal 

Unlike the other solids-management alternatives, this alternative can produce Class A 
solids. Also, the solids would be dewatered sludge cake rather than liquid solids. The sludge 
cake can be loaded into a truck, hauled to an application site, and flung onto the site as 
with a manure spreader. It is assumed that the City would contract out the solids hauling 
and disposal operations, at least in the short-term. It may be possible to land-apply the 
solids on an effluent irrigation site. 

Summary 

For this alternative, one aerobic digester with accessible aeration diffusers would be 
installed, sized for an SRT of 10 days. This results in a 74-foot diameter digester, assuming 

 
7-22 



…7. WASTEWATER TREATMENT PLANT 

a solids depth of 10 feet, 1 percent solids content, and an 85 percent sludge yield from the 
secondary treatment facilities. 

A belt filter press would be used for dewatering prior to adding lime. Using the press would 
increase the solids concentration to approximately 15 percent solids. Lime requirements are 
typically 0.2 to 0.3 pounds of lime for every dry pound of solids. Lime would be added to the 
sludge cake and mixed into the solids and then conveyed to the storage area. The press and 
the lime feed equipment would be housed in a building adjacent to the solids storage. The 
belt filter press would be sized to accommodate the Phase 2 design loads, since phasing the 
press equipment would not be cost-effective. A silo would be required to store the lime. 

Solids storage capacity should be on the order of one year to provide maximum flexibility 
for solids disposal. The limed solids would not produce odors. At an 8-foot storage depth and 
15 percent solids content, the footprint of a one-year SRT storage area for Phase 2 loading 
would be approximately 200 feet by 78 feet. The solids storage area would be covered with a 
canopy to protect the stored solids from rain and snow.  

The estimated total project cost for this alternative is $3,360,000. This includes the 
digesters, the belt filter press, and lime feed system with associated equipment including a 
building, dewatered solids conveyance facilities and the dewatered solids storage area, and 
all piping and electrical/controls. 

7.3.4 Solids Management Recommendation 

The three solids management alternatives were compared to determine a recommendation. 
The main criterion for selection of a solids management option is cost. Table 7-7 shows the 
present worth estimates for each alternative through Phase 2. The FSL is by far the least 
expensive alternative to construct and it would have significantly less annual cost than the 
other alternatives. Based on the cost information alone, the FSL is the recommended 
alternative.  
 

TABLE 7-7. 
COST COMPARISON OF SOLIDS MANAGEMENT ALTERNATIVES 

 Facultative 
Sludge Lagoon 

Aerobic Digestion 
with FSL 

Aerobic Digestion 
with Lime Stab.  

TOTAL PROJECT COSTS    

 Phase 2 Capital Costs (2000 Dollars) $770,000 $2,260,000 $3,360,000 

The solids management facilities are not required until Phase 2. It is recommended, 
however, that when Lagoon No. 1 is drained for the Phase 1 construction of the aeration 
basin diking, the diking for the FSL should also be installed. Piping would be installed to 
allow this cell to be operated as a small facultative lagoon. The total project cost estimate 
for this Phase 1 work is $350,000. During Phase 2 construction, the cell would be drained 
and the liner for the FSL and piping to the FSL from the secondary clarifiers would be 
installed. The total project cost estimate for this Phase 2 work is $420,000. 

 
7-23 



City of Molalla Wastewater Facilities Plan… 

Biosolids Management Plan 

The City prepared a Biosolids Management Plan in 1999. Once the facilities recommended 
above are in place, the Biosolids Management Plan must be updated. As influent loads to 
the plant increase, a regular program of solids disposal must be established. 

Application sites can include both forest and pasture or other non-forest lands. Solids 
application can be by spraying liquid or thickened solids from a fixed or truck-mounted 
cannon, injecting solids below the surface, or spreading solids on the surface and 
incorporating them into the soil. Access trails must be provided on the site appropriate to 
the type of application. If a truck-mounted system is used, access trails are needed at 
intervals of no more than 250 feet. 

When evaluating application sites, physical conditions to consider include topography, 
transportation options and forest access, soils and geology, vegetation, water resources, and 
climate. Regulations pertaining to application sites from the Oregon Administrative Rules 
Chapter 340 Division 50 include the following: 

• Slope—In general, liquid biosolids should not be surface-applied on bare 
soils where the ground slope exceeds 12 percent. Well vegetated sites with 
slopes up to 30 percent may be used for cake biosolids. 

• Soil Depth—Soil should have a minimum rooting depth of 24 inches. 
• Soil Type—Sites with saline and/or sodic soils should be avoided. 
• Depth to Groundwater—For application of liquid biosolids, the minimum 

depth to permanent groundwater should be 4 feet and the minimum depth 
to temporary groundwater should be 1 foot. 

• Buffers—Recommended buffers are as follows: 
– Surface water or ditch: 50 feet 
– Domestic water source or Well: 200 feet 
– Road: Varies depending on type and amount of traffic. 
– Residential Area: Buffer strip large enough to prevent nuisance odors 

or, for application of liquid biosolids, wind drift. 

7.4 WASTEWATER TREATMENT PLANT RECOMMENDATION 

The overall wastewater treatment plant recommendation is the sum of the 
recommendations in this chapter. The improvements include upgrading the existing plant 
treatment processes and the addition of a facultative sludge lagoon for solids management. 
Planning-level design criteria for the recommendations are included in Table 7-8 and the 
recommended site layout, flow schematic, and hydraulic profile are shown in Figures 7-1, 7-
2, and 7-3, respectively. (See Chapter 8 for the effluent disposal facilities shown in Figures 
7-1, 7-2, and 7-3.) 
A summary of the Phase 1 treatment plant improvements is as follows: 

 
7-24 









…7. WASTEWATER TREATMENT PLANT 

• Preliminary Treatment—Installation of facilities for fine screening with 
washing and compaction and flow measurement. (Cost estimate is 
$630,000.) 

• Transfer Pumping—New pump station with vertical turbine solids handling 
pumps. (Cost estimate is $1,380,000.) 

• Secondary Treatment—Construction of two aeration basins within the 
existing Lagoon No. 1 and installation of aeration equipment. (Cost 
estimate is $1,490,000.) 

• Advanced Treatment—Upgrade and expansion of the dissolved air flotation 
and gravity sand filters. (Cost estimate is $2,140,000.) 

• Effluent Disinfection—Upgrade of chemical equipment and addition of a 
chlorine scrubber at the existing plant site. (Cost estimate is $380,000.) 

• Other—Miscellaneous improvements to the office/laboratory. (Cost estimate 
is $50,000.) 

• Solids Management—Construction of diking in the existing Lagoon No. 1 
for the Phase 2 facultative sludge lagoon to be completed as part of the 
Phase 2 treatment plant improvements. (Cost estimate is $350,000.) 

• Total—The estimated total project cost is $6,420,000. 
A summary of the Phase 2 treatment plant improvements is as follows: 

• Secondary Treatment—Add secondary clarification and return activated 
sludge (RAS) and waste activated sludge (WAS) facilities. Add additional 
aeration to the aeration basins. (Cost estimate is $2,860,000.) 

• Solids Management—Install a liner and associated piping in the facultative 
sludge lagoon cell. (Cost estimate is $420,000.) 

• Total—The estimated total project cost is $3,280,000. 

The following issues must be addressed in addition to the design of the recommended 
treatment plant upgrade: 

• The Biosolids Management Plan will have to be updated for the 
recommended solids management facilities. 

 

 
7-25 



City of Molalla Wastewater Facilities Plan… 

TABLE 7-8. 
WASTEWATER FACILITIES PLANNING LEVEL DESIGN CRITERIA 

Design Parameter Phase 1 Phase 2 

Design Data   

Design Year 2009 2019 

Design Population 9,950 13,370 

Design Flows   
 Average Dry Weather Flow (ADWF) 
 Maximum Month Dry Weather Flow (MMDWF) 
 Average Wet Weather Flow (AWWF) 
 Maximum Month Wet Weather Flow (MMWWF) 
 Peak Day Average Flow (PDAF) 
 Peak Instantaneous Flow (PIF) 

1.6 mgd 
2.9 mgd 
2.6 mgd 
4.4 mgd 
8.8 mgd 

14.9 mgd 

2.1 mgd 
4.0 mgd 
3.2 mgd 
5.4 mgd 

10.9 mgd 
18.5 mgd 

Design Loads   
 Average Biochemical Oxygen Demand (BOD) 
 Maximum BOD 
 Average Total Suspended Solids (TSS) 
 Maximum TSS 

2,300 ppd 
5,160 ppd 
1,610 ppd 
3,570 ppd 

3,090 ppd 
6,940 ppd 
2,170 ppd 
4,790 ppd 

Headworks, Preliminary Treatment   

Screening   
 Type of Screens 
 Number of Screens 
 Peak Flow Capacity, each 
 Bypass Screen 
 Screenings Washing 
 Screenings Compaction 

Fine, Rotary 
2 

9.3 mgd 
Manually-cleaned Bar Screen 

Yes 
Yes 

Septage Excluded 

Headworks, Influent Flow Measurement   

Number of Flumes 1 

Flume Size   
 Throat Width 
 Peak Flow Capacity 
 Minimum Flow Capability 

24 inches 
21.4 mgd 
0.27 mgd 

 

 
7-26 



…7. WASTEWATER TREATMENT PLANT 

TABLE 7-8 (continued). 
WASTEWATER FACILITIES PLANNING LEVEL DESIGN CRITERIA 

Design Parameter Phase 1 Phase 2 

Transfer Pump Station   

Type of Pumps Vertical Turbine Solids Handling 

Number of Pumps   
 Active 
 Standby 

1 
 

1 
1 

Pump Size   
 Flow Capacity, each pump 
 Total Dynamic Head with two running 
 Horsepower, assuming 50% efficiency 

3,800 gpm 
45 feet 
100 hp 

Pump Control VFD 

Wet Well Operating Volume 10,000 gallons 

Discharge Forcemain   
 Number of Mains 
 Size 
 Length 
 Volume, Total 
 Detention Time, at one-quarter of 1999 ADWF 

2 
18-inch 

1,750 feet 
46,000 gallons 

2.8 hours 

Secondary Treatment   

Type of Treatment Aerated Lagoon Extended Aeration 

Number of Basins 2 

Basin Sizing   
 Water Depth 
 Basin Area at Half Water Depth, each 
 Basin Volume, each 
 Hydraulic Retention Time, at Design MMDWF 
 Hydraulic Retention Time, at Design PDAF 

12 feet 
22,300 square feet 
2.0 million gallons 

24 hours 
9 hours 

Aeration   
 Type of Aeration 
 Horsepower, total 

 
120 hp 

Aspirating Aerators 
180 hp 

Secondary Clarification   
 Number of Clarifiers 
 Side Water Depth 
 Diameter, each 
 Surface Overflow Rate, at Design PDAF 

— 
— 
— 
— 

2 
15 feet 
85 feet 

960 gpd/ sf 

RAS/WAS Pumping   
 Number of RAS Pumps, Total 
 Number of RAS Pumps, Standby 
 RAS Pump Capacity, each 
 Number of WAS Pumps, Total 
 WAS Pump Capacity, each 

— 
— 
— 
— 
— 

4 
2 

2,400 gpm 
2 

50 gpm 

 
7-27 



City of Molalla Wastewater Facilities Plan… 

 
7-28 

TABLE 7-8 (continued). 
WASTEWATER FACILITIES PLANNING LEVEL DESIGN CRITERIA 

Design Parameter Phase 1 Phase 2 

Secondary Treatment, cont.   

Use of Remaining Portions of Existing Lagoons Facultative 
Lagoon and 

Holding 

Holding 

Lagoon No. 1, Remaining Portion   
 Operating Depth, Maximum 
 Surface Area, at Half of Maximum Operating Depth 
 Volume 

12 feet 
261,000 sf 

23 million gallons, or 72 acre-feet 
Lagoon No. 2   
 Operating Depth, Maximum 
 Surface Area, at Half of Maximum Operating Depth 
 Volume 

12 feet 
623,000 sf 

 56 million gallons, or 172 acre-feet 

DAF Treatment   

Number of DAF Units   
 Existing Units 
 Additional Units 

1 
1 

DAF Tank Size   
 Diameter 
 Surface Area 
 Surface Loading Rate 
 Flow Capacity 

31 feet 
750 square feet 

2.0 gpm/sf 
2.2 mgd 

Filters   

Type of Filters Gravity Sand 

Number of Filters  
 Existing Units 
 Additional Units 

2 
2 

Filter Size   
 Diameter 
 Surface Area 
 Surface Loading Rate 
 Flow Capacity 

20 feet 
310 square feet 

5.0 gpm/sf 
2.2 mgd 



…7. WASTEWATER TREATMENT PLANT 

 
7-29 

TABLE 7-8 (continued). 
WASTEWATER FACILITIES PLANNING LEVEL DESIGN CRITERIA 

Design Parameter Phase 1 Phase 2 
 
 
 
 
 
 
 
 
 
 

  

Effluent Disinfection   

Type of Effluent Disinfection Gaseous Chlorination 

Chlorine Contact, Bear Creek Discharge   
 Type 
 Volume 
 Contact Time, at allowable flow at 5 mg/l, 1.58 mgd 
 Contact Time, at allowable flow at 2 mg/l, 3.95 mgd 

Existing Chlorine Contact Tank 
67,500 gallons 

62 minutes 
25 minutes 

Chlorine Contact, Molalla River Discharge *   
 Type 
 Diameter 
 Length 
 Volume 
 Contact Time, at Design AWWF minus 0.8 mgd 
 Contact Time, at Design PDAF minus 0.8 mgd 

Transmission Line to River 
24-inch 

16,600 feet 
390,000 gallons 

234 minutes 
56 minutes 

Dechlorination   
 Type 
 Feed Rate 
 Location, Bear Creek 
 Location, Molalla River * 

Liquid Sodium Bisulfite Feed 
1 mg/l per mg/l of Chlorine Residual 

Downstream of Chlorine Contact Tank 
Remote Station downstream of length of 

Chlorine Contact Facilities 
Reaeration on Molalla River Discharge *   
 Location 
 Type 

Downstream of Dechlorination 
Gravity 

Solids Management   

Type of Treatment — Facultative Sludge 
Lagoon 

Design Criteria   
 Surface Loading, Maximum 
 
 Yield from Secondary Treatment Facilities 
 
 VSS Destruction in FSL 

— 
 

— 
 

— 

20 VSS ppd per 
1,000 sf 

0.85 lbs VSS per lb 
influent BOD 

38% 



City of Molalla Wastewater Facilities Plan… 

 
7-30 

TABLE 7-8 (continued). 
WASTEWATER FACILITIES PLANNING LEVEL DESIGN CRITERIA 

Design Parameter Phase 1 Phase 2 

Lagoon Sizing   
 Total Depth 
 Solids Depth 
 Water Cap Depth 
 Area at Top of Solids Depth 
 Solids Volume 
 SRT, at 2019 Average Load 

— 
— 
— 
— 
— 
— 

12 feet 
8 feet 
4 feet  
3.0 ac 

6.0 million gallons 
8.3 years 

* See Chapter 8 for further description of these facilities. 

Estimated annual operation, maintenance, and replacement costs for the recommended 
treatment plant upgrade are shown in Table 7-9 for startup and Phase 2 (20-year) 
conditions. The annual costs are shown in 2000 dollars. Detailed cost estimates are 
presented in Appendix C. 
 

TABLE 7-9. 
ESTIMATED ANNUAL OPERATION, MAINTENANCE, AND REPLACEMENT 

COSTS FOR THE WASTEWATER TREATMENT RECOMMENDATIONS 

 Estimated Annual Cost 
Treatment Facility Component Startup  Phase 2 

Preliminary Treatment $13,000 $17,000 

Transfer Pumping $25,000 $40,000 

Secondary Treatment $252,000 $312,000 

Effluent Disinfection $14,000 $20,000 

Solids Management $65,000 $98,000 

Effluent Disposal (see Chapter 8) $107,000 $143,000 

Total Annual Cost  $476,000 $630,000 

 



CHAPTER 8. 
EFFLUENT DISPOSAL 

 

In addition to the wastewater treatment plant improvement recommendations discussed in 
Chapter 7, the City must address the capacity deficiencies of the existing effluent disposal 
facilities. 

Detailed cost estimates are included in Appendix C. All cost estimates are in 2000 dollars 
and are total project costs, which include construction costs, contingencies and allied costs 
(engineering, legal, and administrative costs). 

8.1 EFFLUENT DISPOSAL ALTERNATIVES 

Current effluent disposal methods include water reuse by irrigation during the summer and 
surface water discharge to Bear Creek during the winter. A water balance evaluation on 
existing conditions indicates that existing flows exceed the existing capacity of the effluent 
disposal facilities. (The water balance spreadsheets are included in Appendix E.) To meet 
existing condition requirements and to accommodate future flows, both the summer and 
winter effluent disposal facilities must be expanded. 

Alternatives for expanding the effluent disposal facilities are as follows: 
• Summer reuse 
• Summer groundwater infiltration 
• Winter surface water discharge – Bear Creek 
• Winter surface water discharge – Molalla River 
• Summer surface water discharge – Molalla River 
• Winter holding and reuse during summer of winter flows 

8.1.1 Summer Reuse 

The Oregon Department of Environmental Quality (DEQ) encourages reuse of effluent by 
land application in the summer. The City currently irrigates effluent on the treatment 
plant site and on an adjacent field owned by a farmer. With agricultural property 
surrounding Molalla, the City is well situated for additional effluent reuse by land 
application. 

Knowing the need for additional irrigation area, during 1999 the City approached 
landowners of agricultural property throughout the vicinity of the City of Molalla. 
Agricultural land in the area ranges from golf courses and nurseries to feed corn and 
pastureland. Since the City needs a significant amount of irrigation area, as shown in Table 
8-2, the City’s goal was to not only identify landowners interested in effluent for irrigation, 
but to make agreements with only a few landowners with large parcels of property to 
minimize the facilities requirements and land lost to buffering. Much of the land in 
proximity to the treatment plant is made up of relatively smaller parcels of less than 100 

 
8-1 



City of Molalla Wastewater Facilities Plan… 

acres. An exception to this is a large ranch east of the City that includes a total of 
approximately 700 acres of pastureland. 

In addition to the large land available, there are two other benefits to irrigating effluent on 
this large ranch. Currently, the owner of the ranch, Mr. Steve Coleman, irrigates his 
pastureland using Molalla River water as part of the water district that owns the water 
rights on the canal east of the river. Irrigating effluent will offset this use of the river, 
which runs low during the summer and is water quality limited as discussed in Chapter 4. 
Also, the north end of the ranch is located on the Molalla River where it is recommended 
that the City pursue an effluent discharge permit, as discussed below. New facilities can be 
used for the dual purpose of summer effluent reuse and winter effluent disposal and 